

TEST REPORT

APPLICANT : PT. HILON FELT
JL. SOLO PURWODADI KM 7.2 SELOREJO
RT 02 RW 09 WONOREJO GONDANGREJO
KARANGANYAR
ATTN: ULUL AZMI / DEVI SETYANINGTYAS

DATE: OCTOBER 25, 2018

SAMPLE DESCRIPTION:

THE SUBMITTED SAMPLE SAID TO BE:

SAMPLE DESCRIPTION : POLYSTER STAPLE FIBER
COLORS : WHITE
TESTING STAGE : PRODUCTION SAMPLE

TESTS CONDUCTED:

AS REQUESTED BY THE APPLICANT, FOR DETAILS REFER TO ATTACHED PAGES.

CONCLUSION:

<u>TESTED SAMPLE</u>	<u>STANDARD</u>	<u>RESULT</u>
SUBMITTED SAMPLE	CONSENT JUDGMENT NO. RG658471 & RG685838 ON FLAME RETARDANTS CONTENT BASED ON THE CALIFORNIA PROPOSITION 65	PASS

PREPARED AND CHECKED BY:
FOR INTERTEK INDONESIA

TAUFIQ URAKHMAN
HARDLINE LAB MANAGER

(THIS REPORT SHALL NOT BE REPRODUCED WHOLLY OR IN PARTS WITHOUT WRITTEN APPROVAL FROM THE LABORATORY)

The report shall not be reproduced wholly or in parts without written approval of the laboratory.
Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our General Terms and Conditions.
For the complete term and condition, please visit: <http://www.intertek.com/terms>



TESTS CONDUCTED:

1 FLAME RETARDANTS CONTENT

By solvent extraction and Gas Chromatographic-Mass Spectrometric (GC-MS) analysis and Liquid Chromatographic / Tandem Mass Spectrometer (LC/MS/MS) analysis.

Test item	Cas No.	Result (ppm)		Reporting limit (ppm)	Limit (ppm)
		Tested component			
		(1)			
Tris(2-chloroethyl) phosphate (TCEP)	115-96-8	ND		5	≤25
Tris(1,3-dichloroisopropyl) phosphate (TDCPP)	13674-87-8	ND		5	≤25

The above California limit was quoted from the Consent Judgment No. RG658471 & RG685838 settled by superior court of the State of California for the county of Alameda for upholstered ottomans based on the California Proposition 65.

ND = Not detected (less than reporting limit)

Tested Component: (1) White fiber.

Abbreviation:

Ppm: -

ND :-

< : Less than

DATE SAMPLE RECEIVED : OCTOBER 11, 2018

TESTING PERIOD : OCTOBER 11, 2018 TO OCTOBER 25, 2018

END OF REPORT

This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.

The report shall not be reproduced wholly or in parts without written approval of the laboratory.

Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our General Terms and Conditions.

For the complete term and condition, please visit: <http://www.intertek.com/terms>

IUS – CR.HL – 001

PT. Intertek Utama Services
Citrabuana Indoloka Building
Jl. Cikini IV No.2, Gondangdia
Jakarta 10330, Indonesia

Telp. (62-21) 391 8584 (Hunting), 391 8574 (Direct), Fax. (62-21) 391 8345
Hardline Laboratory:
Jakarta (62-21) 391 6611, Semarang (62-24) 762 7107 / 762 7325
www.intertek.com



PRODUCT PHOTO



The report shall not be reproduced wholly or in parts without written approval of the laboratory.
Except where explicitly agreed in writing, all work and services performed by Intertek is subject to our General Terms and Conditions.
For the complete term and condition, please visit: <http://www.intertek.com/terms>

IUS – CR.HL – 001

PT. Intertek Utama Services

Citrabuana Indoloka Building
Jl. Cikini IV No.2, Gondangdia
Jakarta 10330, Indonesia

Telp. (62-21) 391 8584 (Hunting), 391 8574 (Direct), Fax. (62-21) 391 8345
Hardline Laboratory:
Jakarta (62-21) 391 6611, Semarang (62-24) 762 7107 / 762 7325
www.intertek.com

Page 3 of 3

